
Pharmacy Information:

What are my HIV medication(s)?

Clinic Information:

What are my other medication(s)?

Passport to 
Cure

Clinical Team:

What is coinfection?
Coinfection occurs when a person with HIV is also infected 
with the hepatitis C virus (HCV). 

HIV/HCV coinfection is a common scenario because of 
shared risk factors of both viruses. 

HIV/HCV coinfection increases the risk of more severe liver 
disease, organ failure and other serious health issues. 

Treatment of HCV in people with HIV should be a priority.
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What kind of HCV do I have?

What stage of liver disease do I have?

What is my HCV load after starting HCV meds?

What was my last HIV viral load and CD4?

Which HCV medications am I on?

There are 7 different HCV genotypes (types). A genotype is 
the strain of the virus you have in your body. 
You have genotype: 	 1a,	 1b,	 2,	 3,	 4,	 5,	 6

0-4 Weeks

12 Weeks

24 Weeks

VL________________ Date_ ___________________ 	

CD4_ _____________ Date_ _____________________ 	

❏	 Mild Fibrosis (Stage 1)
❏	 Moderate Fibrosis (Stage 2)
❏	 Bridging Fibrosis (Stage 3)

❏	 Cirrhosis (Stage 4)
❏	 Decompensated Cirrhosis 

(Stage 5)

❏ Daklinza® (daclatasvir) 1 tablet dailyaily
	 ❏ 90mg 	 ❏ 60mg	 ❏ 30mg

❏ Epclusa® (sofosbuvir/velpatasvir) 400mg/100mg 
1 tablet daily

❏ Harvoni® (ledipasvir/sofosbuvir) 90mg/400mg 
1 tablet daily

❏ Mavyret® (glecaprevir/pibrentasvir) 100mg/40mg 
3 tablets daily with food

(circled below)

Liver disease is "staged" based on the amount of scar tissue 
or fibrosis in the liver:

How long is the HCV treatment?
❏ 8 weeks	 ❏ 12 weeks	 ❏ 16 weeks	 ❏                       weeks

❏ Copegus®, Rebetol®, Ribasphere®(ribavirin) 200mg 
       tablets twice daily with food	

❏ Sovaldi™ (sofosbuvir) 400mg  
1 tablet daily

❏ Vosevi® (sofosbuvir/velpatasvir/voxilaprevir) 
400mg/100mg/100mg  
1 tablet daily with food

❏ Zepatier® (elbasvir/grazoprevir) 50mg/100mg 
1 tablet daily


